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Section 1 - Lower assembly 227007 , REV. 12 , 2019-03-08

SECTION 1 - LOWER ASSEMBLY



ITEM 
#

DESCRIPTION PART NUMBER
CATALOG 

PAGE

1 MOTOR SIDE ASSEMBLY SEE MOTOR SIDE ASSEMBLY SECTION 5

2 POST ASS'Y No.3 SEE POST ASSEMBLY SECTION 18

3 POST #2 ASSEMBLY SEE POST ASSEMBLY SECTION 18

4 DRIVE SHAFT SEE DRIVE SHAFT PACK 4

5 U-PLATE SEE U-PLATE PACK 4

6 RETAINING U-PLATE SEE U-PLATE PACK 4

7 U-FRAME SEE U-FRAME PACK 4

8 1/4-20 x 3/4" CARRIAGE BOLTS SEE U-PLATE PACK 4

9 1/4-20 NYLON LOCK NUT-Z/P SEE U-PLATE PACK 4

10 ENTRANCE SIDE U-FRAME SEE U-FRAME PACK 4

11 MOUNTING PLATE SEE MOUNTING PLATE PACK 4

12 5/16-18x2" HEX CAP SCREW SEE U-FRAME HARDWARE PACK 4

13 5/16 NYLON WASHER SEE U-FRAME HARDWARE PACK 4
10 1

11

3 7

4

5

2

8

9

6

13

13

12

Section 1 - Lower assembly
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Section 1 - Lower assembly 227007 , REV. 12 , 2019-03-08

U-PLATE PACK

DESCRIPTION QTY.

U-PLATE 1

RETAINING U-PLATE 2

1/4-20 HEX NYLON LOCK NUT 4

1/4-20 x 3/4" CARRIAGE BOLTS 4

PART NUMBER

MOCHA SLATE

226518 226519

DRIVE SHAFT PACK

DESCRIPTION QTY.

O-RING 3

COV-GEN-TUBE-DRIVE 
SHAFT

1

PART NUMBER

STANDARD SIDE LONG SIDE

203877 203888

U-FRAME HARDWARE PACK

DESCRIPTION QTY.

5/16-18x2" HEX CAP SCREW 20

5/16 NYLON WASHER 40

5/16-18 NYLON LOCK NUT-Z/P 20

1/4-20 x 3/4" CARRIAGE BOLTS 4

1/4-20 NYLON LOCK NUT-Z/P 4

PART NUMBER

STANDARD SIDE LONG SIDE

MOCHA SLATE MOCHA SLATE

201333 201371 202867 202868

PART NUMBER

MOCHA SLATE

226515 226516

MOUNTING PLATE PACK

DESCRIPTION QTY.

MOUNTING PLATE 4

ENTRANCE U-FRAME PACK

DESCRIPTION QTY.

ENTRANCE SIDE U-FRAME 2

5/16 NYLON WASHER 18

5/16-18x2" HEX CAP SCREW 9

5/16-18 NYLON LOCK NUT-Z/P 9

PART NUMBER

MOCHA SLATE

222018 222019

PART NUMBER

STANDARD SIDE LONG SIDE

MOCHA SLATE MOCHA SLATE

226511 226512 226513 226514

U-FRAME PACK

DESCRIPTION QTY.

U-FRAME 2

5/16-18x2" HEX CAP SCREW 9

5/16 NYLON WASHER 18

5/16-18 NYLON LOCK NUT-Z/P 9



SECTION 1.1 - MOTOR SIDE ASSEMBLY
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Section 1.1 - Motor side assembly
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227007 , REV. 12 , 2019-03-08
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ITEM # DESCRIPTION PART NUMBER
CATALOG 

PAGE

1 POST #1 ASS'Y SEE POST SECTION 18

2 POST #2 ASSEMBLY SEE POST SECTION 18

3 MOTOR SIDE U-FRAME SEE MOTOR U-FRAME PACK 8

4 U-PLATE SEE MOTOR U-PLATE PACK 7

5 CHAIN BINDER SEE CHAIN BINDER PACK 7

6 CHAIN GUIDE SEE CHAIN GUIDE PACK 7

7 10-24x3/8" SLOTTED HEX WASHER HEAD SEE CHAIN GUIDE PACK 7

8 5/16-18x2" HEX CAP SCREW SEE MOTOR U-FRAME PACK 8

9 5/16-18 NYLON LOCK NUT-Z/P SEE MOTOR U-FRAME PACK 8

10 5/16 NYLON WASHER SEE MOTOR U-FRAME PACK 8

11 CHAIN SEE CHAIN PACK 8

12 1/4-20x3/4" CARRIAGE BOLT SEE MOTOR U-PLATE PACK 7

13 1/4-20 HEX NYLON LOCK NUT SEE CHAIN BINDER PACK 7

14 1/4-20 HEX NYLON LOCK NUT SEE MOTOR U-PLATE PACK 7

15 1/4-20x2" HEX CAP SCREW SEE CHAIN BINDER PACK 7

16 1/4 FLAT WASHER-Z/P SEE CHAIN BINDER PACK 7

17 OPERATOR SEE OPERATOR SECTION 9



MOTOR U-PLATE PACK

DESCRIPTION QTY.

U-PLATE 2

1/4-20x3/4" CARRIAGE BOLT 2

1/4-20 HEX NYLON LOCK NUT 2

CHAIN GUIDE PACK

DESCRIPTION QTY.

CHAIN GUIDE 4

10-24x3/8" SLOTTED HEX WASHER HEAD 4

PART NUMBER

226523

PART NUMBER

226520

PART NUMBER

MOCHA SLATE

226521 226522

CHAIN BINDER HARDWARE PACK

DESCRIPTION QTY.

1/4-20x2" HEX CAP SCREW 10

1/4-20 HEX NYLON LOCK NUT 10

1/4 FLAT WASHER-Z/P 20

PART NUMBER

MOCHA SLATE

226524 226525

CHAIN BINDER PACK

DESCRIPTION QTY.

CHAIN BINDER 4

1/4-20x2" HEX CAP SCREW 4

1/4-20 HEX NYLON LOCK NUT 4

1/4 FLAT WASHER-Z/P 8
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Section 1.1 - Motor side assembly 227007 , REV. 12 , 2019-03-08

PART NUMBER

STANDARD SIDE LONG SIDE

226526 226527

CHAIN PACK

DESCRIPTION QTY.

CONNECTING LINK 2

CHAIN 2

PART NUMBER

STANDARD SIDE LONG SIDE

MOCHA SLATE MOCHA SLATE

226528 226529 226530 226531

MOTOR U-FRAME PACK

DESCRIPTION QTY.

MOTOR SIDE U-FRAME 1

5/16 NYLON WASHER 4

5/16-18x2" HEX CAP SCREW 4

5/16-18 NYLON LOCK NUT-Z/P 4



SECTION 1.1.1 - OPERATOR ASSEMBLY
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1

3

2
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SEE WARNING STICKER PACK (P.44)
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4

ITEM 
#

DESCRIPTION
PART NUMBER 

MOCHA
PART NUMBER 

SLATE
CATALOG 

PAGE

1
LIMIT SWITCH & ELECTRICAL 

ASSEMBLY
SEE NORTH AMERICA & EUROPE 

SECTIONS
14-16

2 COVER 230261 230262 -

3 12 V CLASS 2 POWER SUPPLY SEE LIGHT POWER SUPPLY PACK 11

4 SET SCREW 1/4" x 5/16" LG. SEE SPROCKET PACKS 11

5 5/8" ID COUPLING SEE COUPLING PACK 11

6 1/2" ID COUPLING SEE COUPLING PACK 11

7 COUPLING RUBBER CROSS SEE COUPLING PACK 11

8 SIMPLE SPROCKET (13 TEETH) SEE SPROCKET PACK 11

9 CHAIN SEE SPROCKET PACK 11

10 MOTOR SEE MOTOR PACK 12

11 THIN NUTS SEE MOTOR PACK 12

12 #8 LOCK WASHER SEE MOTOR PACK 12

13 #8 FLAT WASHER SEE MOTOR PACK 12

14 HEX HEAD SELF DRILLING SCREWS SEE COVER HARDWARE PACK 11

15 U-FRAME DOUBLE SPROCKET SEE G3 MOTOR SIDE SPROCKET PACK 11

16 REDUCER NOT AVAILABLE -

17 COPPER GROUND LUG NOT AVAILABLE -

18 10-24x3/4" CARRIAGE BOLT NOT AVAILABLE -

19 10-24 HEX NUT NOT AVAILABLE -

20 5/16-18 CARRIAGE BOLT NOT AVAILABLE -

21 HEX NUT 5/16'' Z/P NOT AVAILABLE -

22 3/8 FLAT WASHER NOT AVAILABLE -

23 LOCK WASHER 5/16 Z/P NOT AVAILABLE -

24 HEX HEAD 5/16-18 Z/P BOLT NOT AVAILABLE -

25 1/4" FLAT WASHER TYPE A NOT AVAILABLE -

26 METAL CLAMP-BX L16 NOT AVAILABLE -

27 OPERATOR MOTOR PLATE NOT AVAILABLE

28 KEYSWITCH RUBBER CAP SEE KEYSWITCH PACK 13

29 KEYSWITCH WITHOUT CABLE SEE KEYSWITCH PACK 13

30 SET OF 2 KEYS SEE KEY PACK 13

31 KEYSWITCH HARNESS SEE KEYSWITCH HARNESS PACK 13

COMPLETE OPERATOR ASS'Y (WITHOUT COVER)

PART NUMBER 
NORTH AMERICA

PART NUMBER 
EUROPE

WITH LIGHTS AC 222838 223445

WITHOUT LIGHTS AC 189275 189274



PART NUMBER

226536

COUPLING PACK

DESCRIPTION QTY.

COUPLING RUBBER CROSS 1

1/2" ID COUPLING 1

5/8" ID COUPLING 1

PART NUMBER

226532

SPROCKET PACK

DESCRIPTION QTY.

CHAIN 2

SIMPLE SPROCKET (13 TEETH) 2

SMALL SPROCKET 2

SET SCREW 1/4" x 5/16" LG. 8

PART NUMBER

233868
COVER HARDWARE PACK

DESCRIPTION QTY.

HEX HEAD SELF DRILLING 
SCREWS

4

PART NUMBER

226534

LIGHT POWER SUPPLY EUROPE PACK

DESCRIPTION QTY.

12 V CLASS 2 POWER SUPPLY 1

DOUBLE SIDED TAPE 4 ½" LG. 1

FORK TERMINAL CONNECTOR 2

PIGGYBACK CONNECTOR 2

PART NUMBER

226535

PART NUMBER

226537

LIGHT POWER SUPPLY NORTH AMERICA PACK

DESCRIPTION QTY.

12 V CLASS 2 POWER SUPPLY 1

DOUBLE SIDED TAPE 4 ½" LG. 1

FORK TERMINAL CONNECTOR 4

G3 MOTOR SIDE SPROCKET PACK

DESCRIPTION QTY.

U-FRAME DOUBLE SPROCKET 1

SET SCREW 1/4" x 5/16" LG. 2

SPROCKET TPSP9-410-DB (AUX) 2

3mm SPRING PIN 2

5mm SPRING PIN 2
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Section 1.1.1 - Operator assembly 227007 , REV. 12 , 2019-03-08

MOTOR PACK NORTH AMERICA

DESCRIPTION QTY.

MOTOR 1

#8 FLAT WASHER 8

#8 LOCK WASHER 4

THIN NUTS 4

PART NUMBER

221605

PART NUMBER

221606

MOTOR PACK EUROPE

DESCRIPTION QTY.

MOTOR 1

#8 FLAT WASHER 8

#8 LOCK WASHER 4

THIN NUTS 4



PART NUMBER

NORTH AMERICA EUROPE

192874 203105

13

KEY PACK

DESCRIPTION QTY.

KEY 2

PART NUMBER

226538

KEYSWITCH W/O CABLE PACK

DESCRIPTION QTY.

KEY 2

KEYSWITCH WITHOUT CABLE 1

KEYSWITCH RUBBER CAP 1

PART NUMBER

226539

KEYSWITCH HARNESS PACK

DESCRIPTION QTY.

25' KEYSWITCH CABLE 1

PART NUMBER
NORTH AMERICA EUROPE

200409 203107

KEYSWITCH PACK

DESCRIPTION QTY.

KEYSWITCH RUBBER CAP 1

KEYSWITCH HARNESS 1

SET OF 2 KEYS 1

KEYSWITCH WITHOUT CABLE 1

SOLIDWORKS Educational Product. For Instructional Use Only. Section 1.1.1 - Operator assembly 227007 , REV. 12 , 2019-03-08



865942

2

3

8

24

7
26

20

22

23

16

25

10

1

21

14

Section 1.1.1 - Operator assembly 227007 , REV. 12 , 2019-03-08

18

19

15

14

17

13

11

12

ITEM # DESCRIPTION PART NUMBER
CATALOG 

PAGE

1 SMALL SPROCKET SEE SPROCKET PACK 11

2 BUSHING W/ FLAT SEE LIMIT SHAFT PACK 15

3 LIMIT SHAFT 1/2-13UNC SEE LIMIT SHAFT PACK 15

4 3/8 FLAT WASHER SEE LIMIT SHAFT PACK 15

5 EXTERNAL 3/8 RETAINING RING SEE LIMIT SHAFT PACK 15

6 COV-OAS-OPERATOR CAM PLATE SEE LIMIT SHAFT PACK 15

7 THREADED CAM SEE LIMIT SHAFT PACK 15

8 8-32X3/8 TYPE F S-TAP SCREW SEE LIMIT SHAFT PACK 15

9 LIMIT SHAFT O-RING SEE LIMIT SHAFT PACK 15

10 6-32 X 2-1/2" MACHINE SCREW SEE LIMIT SWITCH PACK 15

11 INTERNAL TOOTH LOCK WASHER NO 6 SEE LIMIT SWITCH PACK 15

12 6-32 HEX NUT Z/P SEE LIMIT SWITCH PACK 15

13 LIMIT SWITCH SPACER 1/4"X1/4" ALU. SEE LIMIT SWITCH PACK 15

14 UPPER LIMIT SWITCH SEE LIMIT SWITCH PACK 15

15 LOWER LIMIT SWITCH SEE LIMIT SWITCH PACK 15

16 LIMIT LEVER SEE LIMIT SWITCH PACK 15

17 6-32 HEX NYLON LOCK NUT Z/P SEE LIMIT SWITCH PACK 15

18 ANCHOR / MOUNTING BRACKET 
SEE NORTH AMERICA 

CAPACITOR PACK
15

19 6-32 X 3/8" TYPE F SLFTP SCREW
SEE NORTH AMERICA 

CAPACITOR PACK
15

20 CAPACITOR
SEE NORTH AMERICA 

CAPACITOR PACK
15

21 CAPACITOR STRAP
SEE NORTH AMERICA 

CAPACITOR PACK
15

22 DOUBLE CONNECTOR BLOCK
SEE DOUBLE CONNECTOR 

BLOCK PACK
15

23 6-32 X 5/8" TYPE F SLFTP SCREW
SEE DOUBLE CONNECTOR 

BLOCK PACK
15

24 GROUND CONNECTOR NOT AVAILABLE -

25 WIRE PROTECTION BUSHING NOT AVAILABLE -

26 COV-OAS-OPERATOR FRAME NOT AVAILABLE -

NORTH AMERICA 
OPERATOR FRAME 
ASSEMBLY



NORTH AMERICA CAPACITOR PACK

DESCRIPTION QTY.

CAPACITOR 1

6-32 X 3/8" TYPE F SLFTP SCREW 2

ANCHOR / MOUNTING BRACKET 1

CAPACITOR STRAP 2

PART NUMBER

225608

LIMIT SHAFT PACK

DESCRIPTION QTY.

LIMIT SHAFT 1/2-13UNC 1

BUSHING W/ FLAT 2

THREADED CAM 2

3/8 FLAT WASHER 1

LIMIT SHAFT O-RING 1

EXTERNAL 3/8 RETAINING RING 2

COV-OAS-OPERATOR CAM PLATE 1

8-32X3/8 TYPE F S-TAP SCREW 1

LIMIT SWITCH PACK

DESCRIPTION QTY.

UPPER LIMIT SWITCH 1

LOWER LIMIT SWITCH 1

6-32 HEX NYLON LOCK NUT Z/P 2

LIMIT SWITCH SPACER 1/4"X1/4" ALU. 5

6-32 HEX NUT Z/P 2

INTERNAL TOOTH LOCK WASHER NO 6 2

LIMIT LEVER 1

6-32 X 2-1/2" MACHINE SCREW 2

PART NUMBER

226541

PART NUMBER

226540

PART NUMBER

221430

DOUBLE CONNECTOR BLOCK PACK

DESCRIPTION QTY.

DOUBLE CONNECTOR BLOCK 2

6-32 X 5/8" TYPE F SLFTP SCREW 4
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9

8

ITEM # DESCRIPTION PART NUMBER
CATALOG 

PAGE

1 6-32 X 5/8" TYPE F SLFTP SCREW SEE EMI FILTER PACK 17

2 8-32X3/8 TYPE F S-TAP SCREW SEE EMI FILTER PACK 17

3 EMI FILTER SEE EMI FILTER PACK 17

4 MOV PACK SEE EMI FILTER PACK 17

5 TERMINAL BLOCK 5 SEE EMI FILTER PACK 17

6 CAPACITOR SEE EUROPE CAPACITOR PACK 17

7 CABLE TIE SEE EUROPE CAPACITOR PACK 17

8 CAPACITOR SUPPORT SEE EUROPE CAPACITOR PACK 17

9 6-32 X 3/8" TYPE F SLFTP SCREW SEE EUROPE CAPACITOR PACK 17

EUROPE OPERATOR FRAME
ASSEMBLY

SEE NORTH AMERICA OPERATOR FRAME ASSEMBLY (P.14) FOR OTHER PARTS



EUROPE CAPACITOR PACK

DESCRIPTION QTY.

CAPACITOR 1

6-32 X 3/8" TYPE F SLFTP SCREW 2

CAPACITOR SUPPORT 2

CABLE TIE 2

PART NUMBER

221415

PART NUMBER

221470

EMI FILTER PACK

DESCRIPTION QTY.

EMI FILTER 1

MOV PACK 1

6-32 X 5/8" TYPE F SLFTP SCREW 2

8-32X3/8 TYPE F S-TAP SCREW 1

TERMINAL BLOCK 5 1

FUSE 5mm X 20mm 3

INLINE FUSE HOLDER 3

17
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Section 1.1.2 - Posts assembly 227007 , REV. 12 , 2019-03-08

SECTION 1.1.2 - POSTS ASSEMBLY



13

18

1

19

14
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2

ITEM 
#

Description PART NUMBER
CATALOG 

PAGE

1 TOP PLATE MOLDED COVER SEE TOP PLATE COVER PACK 20

2 ALL-WEATHER SEAL MOLDED BLACK SEE ALL-WEATHER SEAL PACK 20

3 6802-2RS SPECIAL BEARING SEE G3 BEARINGS PACK 20

4 BOTTOM SHAFT (FULL LENGTH) SEE G3-1230 LOWER SHAFT PACK 20

5 SPROCKET TPSP9-410-DB (DRIVE) SEE G3-1230 LOWER SHAFT PACK 20

6 SPROCKET TPSP9-410-DB (AUX) SEE G3-1230 LOWER SHAFT PACK 20

7 3mm x 25mm SLOTTED SPRING PIN-B.O. SEE SPRING PIN PACK 20

8 5mm x 25mm SLOTTED SPRING PIN-B.O. SEE SPRING PIN PACK 20

9 1/4" NYLON WASHER SEE PANEL NUT PACK 20

10  M6-1.0x20MM PHILIPS PAN HEAD SEE PANEL NUT PACK 20

11 M6-1.0 PANEL NUT SEE PANEL NUT PACK 20

12 SLEEVE ASSEMBLY WITH SEAL SEE SLEEVE PACK 21

13 VERTICAL POST TOP PLATE SEE SLEEVE PACK 21

14 #8 X 3/4"RHSD SLFTP SCREW SEE SLEEVE PACK 21

15 FOOT ASSEMBLY SEE FOOT PLATE PACK 22

16 1/4-20 HEX NYLON LOCK NUT SEE FOOT PLATE PACK 22

17 1/4-20x2 1/4" HEX CAP SCREW SEE FOOT PLATE PACK 22

18 TOP PLATE BUSHING SEE TOP BUSHING PACK 22

19 3/8-24x1" BUTTON HEAD SCREW SEE TOP BUSHING PACK 22

20 COV-GEN-POST-ASS'Y-G3-R-1230-600N SEE JACK SECTION 23

9

16

11

15

17

3

20

10

6

5

7

8

4
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Section 1.1.2 - Posts assembly 227007 , REV. 12 , 2019-03-08

G3 SPRING PIN PACK

DESCRIPTION QTY.

5 mm SPRING PIN 10

3mm SPRING PIN 10

PANEL NUT PACK

DESCRIPTION QTY.

M6-1.0 PANEL NUT 8

1/4" NYLON WASHER 8

M6 x 1.0 x 20 mm LG. PHILIPS SCREW 8

TOP PLATE COVER PACK

DESCRIPTION QTY.

TOP PLATE MOLDED COVER 4

PART NUMBER

230640

PART NUMBER

230644

PART NUMBER

230641

PART NUMBER

226547

PART NUMBER

226548

ALL WEATHER SEAL PACK

DESCRIPTION QTY.

ALL-WEATHER SEAL MOLDED 
BLACK

4

PART NUMBER

MOCHA SLATE

226545 226546

G3-1230 LOWER SHAFT PACK

DESCRIPTION QTY.

5mm SPRING PIN 2

3mm SPRING PIN 2

6802-2RS SPECIAL BEARING 2

SPROCKET TPSP9-410-DB (DRIVE) 1

SPROCKET TPSP9-410-DB (AUX) 1

BOTTOM SHAFT (FULL LENGTH) 1

G3 BEARINGS PACK

DESCRIPTION QTY.

6802-2RS SPECIAL BEARING 4



5

7

6

PART NUMBER

MOCHA SLATE
214627 214628

SLEEVE PACK

ITEM 
#

DESCRIPTION
PART NUMBER 

MOCHA
PART NUMBER 

SLATE
CATALOG 

PAGE

1 INNER SLEEVE 196481 200255 N/A

2 STOPPER-THREADED (ALU) SEE STOPPER PACK SEE STOPPER PACK 22

3 #8-32 x 1/4" LG. ALLEN SCREW SS SEE STOPPER PACK SEE STOPPER PACK 22

4 MIDDLE SLEEVE 198322 196477 N/A

5 COV-STOPPER-HOLE (ALU) SEE STOPPER PACK SEE STOPPER PACK 22

6 8-32 x 7/16" FLAT HEAD SOCKET CAP SCREW S.S. SEE STOPPER PACK SEE STOPPER PACK 22

7 8-32 MACHINE SCREW NUT Z/P SEE STOPPER PACK SEE STOPPER PACK 22

8 OUTER SLEEVE 200256 200257 N/A

9 VERTICAL POST TOP PLATE
SEE VERTICAL POST 
TOP PLATE PACK

SEE VERTICAL POST 
TOP PLATE PACK 

22

10 #8 X 3/4"RHSD SLFTP SCREW
SEE VERTICAL POST 
TOP PLATE PACK

SEE VERTICAL POST 
TOP PLATE PACK

22

11 ALL-WEATHER SEAL MOLDED BLACK
SEE ALL WEATHER 

SEAL PACK
SEE ALL WEATHER 

SEAL PACK
20

10

9

1

4

8
11

3

2

21

SOLIDWORKS Educational Product. For Instructional Use Only. Section 1.1.2 - Posts assembly 227007 , REV. 12 , 2019-03-08



22

Section 1.1.2 - Posts assembly 227007 , REV. 12 , 2019-03-08

PART NUMBER

GREY BLACK

226552 226553

PART NUMBER

226554

TOP BUSHING PACK

DESCRIPTION QTY.

TOP PLATE BUSHING 4

3/8-24x1" BUTTON HEAD SCREW 4

FOOT PLATE PACK

DESCRIPTION QTY.

FOOT ASSEMBLY 1

1/4-20x2 1/4" HEX CAP SCREW 2

1/4-20 HEX NYLON LOCK NUT 2

PART NUMBER

MOCHA SLATE

226549 226550

IMPORTANT
BLACK STOPPER CANNOT BE REPLACED BY GRAY STOPPER.

VERTICAL POST TOP PLATE PACK

DESCRIPTION QTY.

VERTICAL POST TOP PLATE 4

#8 X 3/4"RHSD SLFTP SCREW 20

PART NUMBER

226555

STOPPER PACK

DESCRIPTION
QTY. 

(GREY)
QTY. 

(BLACK)

STOPPER-THREADED (ALU) 6 4

8-32 x 7/16" FLAT HEAD SOCKET 
CAP SCREW S.S.

2 2

8-32 MACHINE SCREW NUT Z/P 2 2

COV-STOPPER-HOLE (ALU) 2 2

#8-32 x 1/4" LG. ALLEN SCREW SS 6 6

STOPPER THREADED - BLACK N/A 2



SECTION 1.1.2.1 - JACK ASSEMBLY
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8

POST TYPE

POST ASSEMBLY #3

POST ASSEMBLY #2

POST ASSEMBLY #1

POST ASSEMBLY #4

COMPLETE JACK ASSEMBLY
POST ASS'Y #1 & 2 POST ASS'Y #3 & 4 

233460 230050

ITEM 
#

DESCRIPTION PART NUMBER
CATALOG 

PAGE

1 G3-1230 MIDDLE TUBE WELDMENTS SEE G3-1230 MIDDLE TUBE ASSEMBLY 25

2 G3-1230 INNER TUBE WELDMENTS SEE G3-1230 INNER TUBE ASSEMBLY 26

3 M8-1.25 x 35mm ROUND SOCKET HEAD-Z/P SEE JACK LOCK BOLT PACK 27

4 GAS SPRING G3-1230 600N SEE GAS SPRING PACK 27

5 COV-G3-1230 MIDDLE CHAIN SEE G3-1230 MIDDLE CHAIN PACK 27

6 COV-GEN-SLEEVE DEFLECTOR SEE SLEEVE DEFLECTOR PACK 27

7
#10-24x1/2" TRUSS HEAD PHILLIPS THREAD 

CUTTING SCREW
SEE SLEEVE DEFLECTOR PACK 27

8 2.5mm x 20mm SLOTTED SPRING PIN-B.O. NOT AVAILABLE N/A



PART NUMBER

233454

G3-1230 MIDDLE TUBE ASSEMBLY

ITEM 
#

DESCRIPTION PART NUMBER
CATALOG 

PAGE

1 MIDDLE POST TOP IDLER SEE G3-1230 MIDDLE TUBE PACK 25

2 CHAIN GUIDE PULLEY SEE G3-1230 MIDDLE TUBE PACK 25

3 M8-1.25 x 20mm ROUND SOCKET HEAD-Z/P SEE G3-1230 MIDDLE TUBE PACK 25

4 M8-1.25 x 35mm ROUND SOCKET HEAD-Z/P SEE G3-1230 MIDDLE TUBE PACK 25

5 M8-1.25 x 10mm ROUND SOCKET HEAD-Z/P SEE G3-1230 MIDDLE TUBE PACK 25

6 UHMW SMALL PULLEY SEE G3-1230 MIDDLE TUBE PACK 25

7 BOTTOM SLIDE PLASTIC BUTTON SEE G3-1230 MIDDLE TUBE PACK 25

8 MIDDLE POST TOP IDLER SPACER SEE G3-1230 MIDDLE TUBE PACK 25

9 TOP SUPPORT BRACKET NOT AVAILABLE N/A

G3-1230 MIDDLE TUBE PACK

DESCRIPTION QTY.

CHAIN GUIDE PULLEY 3

UHMW SMALL PULLEY 1

MIDDLE POST TOP IDLER 3

MIDDLE POST TOP IDLER SPACER 1

BOTTOM SLIDE PLASTIC BUTTON 2

M8-1.25 x 20mm ROUND SOCKET HEAD-Z/P 1

M8-1.25 x 35mm ROUND SOCKET HEAD-Z/P 2

M8-1.25 x 10mm ROUND SOCKET HEAD-Z/P 3

RED THREADLOCKER TUBE (2ml) 1

5

2

1

9

8

2

1

3

4

7

6

25
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3

2

1

G3-1230 INNER TUBE PACK

DESCRIPTION QTY.

CHAIN HOLDER 1

CHAIN HOLDER SPACER 1

HEAT SHRINK TUBE 1

M6 HEX CAP SCREW 2

PART NUMBER

233455

G3-1230 INNER TUBE ASSEMBLY

ITEM 
#

DESCRIPTION PART NUMBER
CATALOG 

PAGE

1 CHAIN HOLDER SPACER SEE G3-1230 INNER TUBE PACK 26

2 CHAIN HOLDER WELDMENT SEE G3-1230 INNER TUBE PACK 26

3 M6 HEX CAP SCREW SEE G3-1230 INNER TUBE PACK 26



PART NUMBER

233456

PART NUMBER

233276

GAS SPRING PACK

DESCRIPTION QTY.

GAS SPRING 1

5/64" X 3/4" COTTER PIN (Z/P) 2

G3-1230 MIDDLE CHAIN PACK

DESCRIPTION QTY.

COV-GEN-G3-1230 MIDDLE CHAIN 1

HEAT SHRINK TUBING 2

SLEEVE DEFLECTOR PACK

DESCRIPTION QTY.

COV-GEN-SLEEVE DEFLECTOR 4

#10-24x1/2" TRUSS HEAD PHILLIPS 
THREAD CUTTING SCREW

4

PART NUMBER

233461

JACK LOCK BOLT PACK

DESCRIPTION QTY.

M8-1.25 x 35mm ROUND 
SOCKET HEAD-Z/P

4

PART NUMBER

233458
27
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SECTION 2 - COVER



6
3

2

7

8

9

5

OUTER SHELL/INNER SHELL ASSEMBLIES (INCLUDES #1 & #10)

PART NUMBER
WITHOUT LIGHT 

NORTH AMERICA
WITHOUT LIGHT 

EUROPE
 WITH LIGHTS (CTS 70) 

NORTH AMERICA
WITH LIGHTS (CTS 70) 

EUROPE
WITH LIGHTS (SOLAR) 

NORTH AMERICA
WITH LIGHTS (SOLAR) 

EUROPE
DARLING MOCHA 232246 232252 232248 232250 232254 232256

DARLING SLATE 232258 232264 232260 232262 232266 232268
SHINGLES MOCHA 232247 232253 232249 232251 232255 232257

SHINGLES SLATE 232259 232265 232261 232263 232267 232269

ITEM 
#

DESCRIPTION

PART 
NUMBER 
MOCHA 
NORTH 

AMERICA

PART 
NUMBER 

SLATE 
NORTH 

AMERICA

PART 
NUMBER 
MOCHA 
EUROPE

PART 
NUMBER 

SLATE 
EUROPE

CATALOG 
PAGE

1.1 COV-OAS-OUTERSHELL-DARLING 232270 232274 232272 232276 N/A

1.2 COV-OAS-OUTERSHELL-SHINGLES 232271 232275 232273 232277 N/A

2 3/16" ALUMINUM RIVET NOT AVAILABLE N/A

3 INNER SHELL ROUND SHIM NOT AVAILABLE N/A

4 SEAL 1" PROFILE 2828W RAW; 40' LONG SEE OASIS SEAL PACK 30

6 PLATE WITH THREADED INSERTS SEE INNER SHELL STEEL FRAME PACK 30

5 CLAMP OUTSIDE BRACKET SEE CLAMP OUTSIDE BRACKET PACK 30

7  M6-1.0x20MM PHILIPS PAN HEAD SEE CLAMP OUTSIDE BRACKET PACK 30

8 1/4" FLAT WASHER (Z/P) SEE CLAMP OUTSIDE BRACKET PACK 30

9 #8 x ½" LG. SELF DRILLING SCREW SEE CLAMP OUTSIDE BRACKET PACK 30

10 INNER SHELL SEE BELOW N/A

10.1 INNER SHELL ASSEMBLY SOLAR READY 225289 225484 N/A

10.2 INNER SHELL ASSEMBLY CTS70 READY 225242 225483 N/A

10.3 INNER SHELL ASSEMBLY WITHOUT LIGHT 219439 224997 N/A

OR

1.1

10
4

SEE WARNING STICKER 
PACK (P.44)

29
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PART NUMBER

 MOCHA  SLATE

225609 225610

PART NUMBER

226567

PART NUMBER

226566

CLAMP OUTSIDE BRACKET PACK

DESCRIPTION QTY.

CLAMP OUTSIDE BRACKET 4

#8 x ½" LG. SELF DRILLING SCREW 20

 M6-1.0x20MM PHILIPS PAN HEAD 20

1/4" FLAT WASHER (Z/P) 20

OASIS SEAL PACK

DESCRIPTION QTY.

SEAL 1" PROFILE 2828W 1

FOAM BUMPER 8

SEAL INSERT 2 1/2" 1

MOUNTING CLIP 27

MASKING TAPE 1

INNER SHELL STEEL FRAME PACK

DESCRIPTION QTY.

PLATE WITH THREADED INSERTS 2

#10-24 NUT 4

#10-24 x 1/2" LG. PHILLIPS SCREW 4



SECTION 3 - ROLLER SHADES
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9 8

7

3

4

6

5

1

2

ITEM 
#

DESCRIPTION PART NUMBER
CATALOG 

PAGE

1 ROLLER SHADE KIT - LONG SEE SCREEN TABLE 34

2 ROLLER SHADE KIT - SHORT SEE SCREEN TABLE 34

3 SCREEN RESTRAINT BRACKET-W/HOLES SEE RESTRAINT BRACKET PACK 33

4 #8 X 3/4"RHSD SLFTP SCREW SEE ROLLER SHADE BRACKET PACK 33

5 SCREEN BRACKET RECTANGULAR HOLE SEE ROLLER SHADE BRACKET PACK 33

6 SCREEN BRACKET SQUARE HOLE SEE ROLLER SHADE BRACKET PACK 33

7 VINYL CAP SEE VYNYL CAP PACK 34

8 TUBE 5/8-3/4-89:3/4"(ROLLER SHADE-SHORT SIDE) SEE BOTTOM TUBE PACK 33

9 TUBE 5/8-3/4-95"(ROLLER SHADE-LONG SIDE) SEE BOTTOM TUBE PACK 33



RESTRAINT BRACKET PACK

DESCRIPTION QTY.

SCREEN RESTRAINT BRACKET-W/HOLES 6

PRIMER STICK 3

ISOPROPYL ALCOHOL PAD 3

BOTTOM TUBE PACK

DESCRIPTION QTY.

BOTTOM TUBE 1

COV-GEN-CAP(3/4)-INSIDE 2

PART NUMBER

 MOCHA SLATE

226568 226569

PART NUMBER

GREY BLACK

SHORT SIDE LONG SIDE SHORT SIDE LONG SIDE

226572 226573 226574 226575

ROLLER SHADE BRACKET PACK

DESCRIPTION QTY.

SCREEN RESTRAINT BRACKET-W/HOLES 2

#8 X 3/4"RHSD SLFTP SCREW 5

PRIMER STICK 1

ISOPROPYL ALCOHOL PAD 1

SCREEN BRACKET RECTANGULAR HOLE 1

SCREEN BRACKET SQUARE HOLE 1

PART NUMBER

MOCHA               SLATE

226570               226571
33
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ROLLER SHADE / SCREEN

PART NUMBER

SHORT SIDE (88¼") LONG SIDE (93¼")

MOCHA SLATE MOCHA SLATE

ROLLER SHADE FABRIC 189541 189543 189540 189542

ROLLER SHADE ISLAND 211190 211191 211192 211193

ROLLER SCREEN 214297 214296 214253 214298

ROLLER SCREEN ZEN 211186 211187 211188 211189

VINYL CAP PACK

DESCRIPTION QTY.

COV-GEN-CAP(3/4)-
INSIDE

4

PART NUMBER

221682

ROLLER SHADE PACK

DESCRIPTION QTY.

ROLLER SHADE 1

SCREEN RESTRAINT BRACKET-W/HOLES 2

#8 X 3/4"RHSD SLFTP SCREW 5

PRIMER STICK 1

ISOPROPYL ALCOHOL PAD 1

SCREEN BRACKET RECTANGULAR HOLE 1

SCREEN BRACKET SQUARE HOLE 1



SECTION 4 - LIGHT KIT - SOLAR PANEL
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16

15

9
11

7

10

8

2

4

3

14

17
1

5

18

19

13

6

12

36

ITEM 
#

DESCRIPTION PART NUMBER
CATALOG 

PAGE

1 4 LED CABLE ASSEMBLY SEE LED CABLE PACK 37

2 BULLET LENS SEE BULLET LENS PACK 37

3 BULLET LENS NUT SEE BULLET LENS PACK 37

4 LIGHT O-RING SEE BULLET LENS PACK 37

5 VINYL CAP SEE LED CABLE PACK 37

6 SOLAR PANEL 12V 10W 217709 -

7 LIGHT REFLECTOR HOUSING SEE LED PACK 37

8 LED WIRE HARNESS SEE LED PACK 37

9 LED WIDE LENS SEE WIDE LENS PACK 37

10 WIDE LENS NUT SEE WIDE LENS PACK 37

11 WIDE LENS SEAL SEE WIDE LENS PACK 37

12 LED CONTROLLER SEE LED PACK 37

13 PUSH BUTTON SWITCH SEE PUSH BUTTON PACK 37

14 LIGHT FUSE 3AG 1A NOT AVAILABLE -

15 BATTERY SOLAR CONTROLLER 12V/6A 211697 -

16 LIGHT BATTERY 12V, 5Ah 209131 -

17 COVANA LIGHT CABLE HOOK SEE CABLE HOOK PACK 37

18 SOLAR PANEL MOUNT
SEE PANEL MOUNT PACK OR 

SOLAR PANEL PACK
37

19 SOLAR CONTROLLER MAIN HARNESS 211829 -



PART NUMBER

226578

SOLAR PANEL PACK

DESCRIPTION QTY.

SOLAR PANEL MOUNT 4

SOLAR PANEL 10W 1

PART NUMBER

226579

PART NUMBER

226576

PART NUMBER

218272

PART NUMBER

226581

CABLE HOOK PACK

DESCRIPTION QTY.

COVANA LIGHT CABLE 
HOOK

12

WIDE LENS PACK

DESCRIPTION QTY.

LED WIDE LENS 1

WIDE LENS NUT 1

WIDE LENS SEAL 1

PART NUMBER

200922

PANEL MOUNT PACK

DESCRIPTION QTY.

SOLAR PANEL MOUNT 12

LED PACK

DESCRIPTION QTY.

LED WIRE HARNESS 1

LED CONTROLLER 1

LIGHT REFLECTOR 
HOUSING

1

PART NUMBER

226577

BULLET LENS PACK

DESCRIPTION QTY.

BULLET LENS 8

BULLET LENS NUT 8

LIGHT O-RING 8

LED CABLE PACK

DESCRIPTION QTY.

VINYL CAP 1

4 LED CABLE ASSEMBLY 1

PART NUMBER

226580

PUSH BUTTON PACK SOLAR

DESCRIPTION QTY.

PUSH BUTTON SWITCH 1

SOLAR CONTROLLER 
MAIN HARNESS

1

37
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SOLAR PANEL WITH CABLE PACK

DESCRIPTION QTY.

SOLAR PANEL 10W 1

SOLAR CONTROLLER MAIN HARNESS 1

BATTERY SOLAR CONTROLLER 12V/6A 1

COVANA LIGHT CABLE HOOK 1

PART NUMBER

221528
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SECTION 5 - AC LIGHT SYSTEM
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2

1

3

4

5

CTS-70 LIGHT SYSTEM UPGRADE

PART NUMBER 

MOCHA SLATE

NORTH AMERICA 222941 222942

EUROPE 224567 224568
40

ITEM 
#

DESCRIPTION ARTICLE CODE
CATALOG 

PAGE

1 COV-OAS-WIRE ACCUMULATOR-ASSEMBLY SEE WIRE ACCUMULATOR PACK 41

2 COV-OAS-WIRE GUARD-ASSEMBLY SEE WIRE GUARD ASSEMBLY 42

3 12 V CLASS 2 POWER SUPPLY SEE LIGHT POWER SUPPLY 11

4 COV-OAS-EH-BOTTOM HARNESS SEE BOTTOM HARNESS PACK 43

5 COV-OAS-EH LIGHT HARNESS SEE PUSH BUTTON PACK-AC 43

6 COV-OAS-CTS70-TEMPLATES NOT AVAILABLE -
6



41

WIRE ACCUMULATOR PACK

PART NUMBER

227043

No. 
ARTICLE

DESCRIPTION PART NUMBER
CATALOG 

PAGE

1
#8-32x1/4" ROUND HEAD PHILLIPS THREAD CUTTING 

SCREW Z/P
NOT AVAILABLE -

2 ALUMINUM STANDOFF #8-32x9/16" O.D. 1/4" NOT AVAILABLE -

3 #8-32x5/8" FLAT HEAD  PHILLIPS MACHINE SCREW-Z/P NOT AVAILABLE -

4 #8-15x3/8" FLAT HEAD  PHILLIPS METAL SCREW-Z/P NOT AVAILABLE -

5 ALUMINIUM STANDOFF#8-32x7/8" O.D. 1/4" NOT AVAILABLE -

6 COV-OAS-WIRE ACCUMULATOR MAIN PLATE NOT AVAILABLE -

7 COV-OAS-SLIDING BLOCK NOT AVAILABLE -

8 2.5" O.D. PULLEY NOT AVAILABLE -

9 COV-OAS-WIRE ACCUMULATOR STOPPER NOT AVAILABLE -

10 COV-OAS-WIRE GUIDE NOT AVAILABLE -

11 COV-OAS-SPRING HOLDER NOT AVAILABLE -

12 STRAIN RELIEF NOT AVAILABLE -

13
3/4"WIDE, 012"THICK, 45"IG.(310S.S.) CONSTANT 

FORCE SPRING
222798 -

1

6

9

13

7

11

3

2

12

8

10

12

4

5
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Section 5 - CTS70 LIGHT SYSTEM

10

2

7

5

3

4

11

1

8

9

6

10

13

12

14

ITEM 
#

DESCRIPTION PART NUMBER
CATALOG 

PAGE

1 COV-0AS-SLEEVE WIRE GUARD SEE WIRE GUARD PACK 43

2 3M VHB 5952 DOUBLE-SIDED TAPE 1/2"X18.5" SEE WIRE GUARD PACK 43

3 COV-OAS-WIRE GUARD TOP PLATE SEE WIRE ACCUMULATOR HARNESS PACK 43

4 SNAP-IN BLACK CORD GRIP SEE WIRE ACCUMULATOR HARNESS PACK 43

5 COV-OAS-MAGNET HOLDER SEE WIRE GUARD PACK 43

6 COV-OAS-WIRE GUARD BOTTOM PLATE SEE WIRE ACCUMULATOR HARNESS PACK 43

7 1/4"X3/8" IG. MAGNET SEE WIRE GUARD PACK 43

8 #6-18X1/4" ROUND HEAD PHILLIPS METAL SCREW SEE WIRE GUARD PACK 43

9 STRAIN RELIEF SEE WIRE ACCUMULATOR HARNESS PACK 43

10 #8 x 3/8 PLAT HEAD PHILLIPS SCREW SEE WIRE ACCUMULATOR HARNESS PACK 43

11 AC CABLE 222119 43

12 WASHER 9/16" SAE SEE WIRE ACCUMULATOR HARNESS PACK 43

13 PRIMER STICK SEE WIRE GUARD PACK 43

14 ISOPROPYL ALCOHOL PAD SEE WIRE GUARD PACK 43

42

WIRE GUARD ASSEMBLY

PART NUMBER 
MOCHA

PART NUMBER
SLATE

226582                       226583
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WIRE ACCUMULATOR HARNESS PACK

DESCRIPTION QTY.

#8 x 3/8 PLAT HEAD PHILLIPS SCREW 2

COV-OAS-WIRE GUARD BOTTOM PLATE 1

STRAIN RELIEF 1

GROMMET 1

SNAP-IN BLACK CORD GRIP 1

COV-OAS-WIRE GUARD TOP PLATE 1

AC CABLE 1

WASHER 9/16" SAE 1

PART NUMBER

MOCHA SLATE

225300 225301
43

WIRE GUARD PACK

DESCRIPTION QTY.

COV-0AS-SLEEVE WIRE GUARD 1

#6-18X1/4" ROUND HEAD 
PHILLIPS METAL SCREW

2

ISOPROPYL ALCOHOL PAD 1

PRIMER STICK 1

3M VHB 5952 DOUBLE-SIDED 
TAPE 1/2"X18.5" 

1

COV-OAS-MAGNET HOLDER 1

AC CABLE 1

1/4" x 3/8" Lg, MAGNET 2

PART NUMBER

222122

BOTTOM HARNESS PACK

DESCRIPTION QTY.

BOTTOM HARNESS 1

FORK TERMINAL CONNECTOR 2

PART NUMBER

MOCHA SLATE

226584 226585

227007 , REV. 12 , 2019-03-08

PUSH BUTTON PACK AC

DESCRIPTION QTY.

PUSH BUTTON SWITCH 1

COV-OAS-EH LIGHT HARNESS 1

PART NUMBER

226681
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PART NUMBER

MOCHA SLATE

201234 201235
PART NUMBER

228727

TOUCH-UP PEN PACK

DESCRIPTION QTY.

COLOR TOUCH-UP PEN 1

UNIT TRANSFER PACK

DESCRIPTION QTY.

 M6-1.0x20MM PHILIPS PAN HEAD 16

#8 x ½" LG. SELF DRILLING SCREW 1

1/4" NYLON WASHER 1

M6-1.0 PANEL NUT 1

5/16 NYLON WASHER 1

STRAIN RELIEF 1

#8 x 3/8 PLAT HEAD PHILLIPS SCREW 1

#6-18X1/4" ROUND HEAD PHILLIPS METAL SCREW 1

TRANSFER TIPS MANUAL 1

PART NUMBER

ENGLISH FRENCH

226610 226609

SHOWROOM UNIT PACK

DESCRIPTION QTY.

MOUNTING CLIP 27

SEAL 1" PROFILE 2828W 12in. LONG 4

SHOWROOM UNIT INSTALLATION MANUAL 1

WARNING LABEL PACK

DESCRIPTION
QTY. 

(ENGLISH)
QTY. 

(FRENCH)

OPERATOR WARNING FOR SPA COVER 1 1

OPERATOR WARNING FOR CABLE 1 1

COVANA SAFETY (ENGLISH) 8 -

COVANA SAFETY (FRENCH) - 8

KEY SWITCH IDENTIFICATION 1 1

OPERATOR NO STEP WARNING 1 1

KEYSWITCH WARNING 1 1

PART NUMBER

MOCHA SLATE

228723 228879

SECTION 6 - SPECIAL PACKS


